

CONFIDENT FANTASY CALICUT							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE COMPRESSIVE STRENGTH(N/mm <sup>2</sup> )		CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm <sup>2</sup> )	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	21-03-26	P252	M30	19.5	30	20.59	32.37
2	23-03-26	P233	M30	19.5	30	21.11	30.22
3	23-03-26	P173	M30	19.5	30	20.59	31.04
4	24-03-26	P239	M30	19.5	30	20.07	30.44
5	24-03-26	P234	M30	19.5	30	20.15	30.74
6	25-03-26	P172	M30	19.5	30	20.15	32.81
7	25-03-26	P240	M30	19.5	30	20.44	30.96
8	26-03-26	P225	M30	19.5	30	22.67	30
9	26-03-26	P171	M30	19.5	30	26.15	34.44
10	27-03-26	P238	M30	19.5	30	26.07	31.26
11	27-03-26	P226	M30	19.5	30	25.56	32.89
12	28-03-26	P170	M30	19.5	30	20.85	31.93
13	28-03-26	P135	M30	19.5	30	20.67	30.07

14	31-03-26	P236	M30	19.5	30	20.81	30
15	31-03-26	P182	M30	19.5	30	20.07	35.5
16	01-04-26	P237	M30	19.5	30	21.78	30.66
17	04-04-26	P184	M30	19.5	30	20.59	31.26
18	04-04-26	P136	M30	19.5	30	20.00	30.07
19	06-04-26	P235	M30	19.5	30	20.96	30.29
20	06-04-26	P183	M30	19.5	30	21.63	30.07
21	07-04-26	P134	M30	19.5	30	20.52	32.67
22	08-04-26	P212	M30	19.5	30	22.00	31.48
23	08-04-26	P169	M30	19.5	30	22.37	31.11
24	10-04-26	P168	M30	19.5	30	20.89	31.41
25	10-04-26	P201	M30	19.5	30	21.33	30.37
26	11-04-26	P185	M30	19.5	30	21.26	31.04